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Chemtec One Testing
611 Lunken Park Dr.
Cincinnati, OH 45226

Project Number:

N1171191

Table Il
Standard Test Method for Density, Absorption, and Voids in Hardened Concrete
(ASTM C642-06)
Sample Absorption Result after 48 Absorption after 50 days
hours
ChemTec ONE Treated 1 0.18% 0.49%

The ChemTec ONE treated sample results above were previously reported in Terracon report No. N1091141.0001

for ChemTec International.
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Reviewed By:
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Office Manager

The tests were performed in general accordance with applicable ASTM, AASHTO, or DOT test methods. This report is exclusively for the use of the client
indicated above and shall not be reproduced except in full without the written consent of our company. Test results transmitted herein are only applicable to
the actual samples tested at the location(s) referenced and are not necessarily indicative of the properties of other apparently similar or identical materials.

CT0001, 6-30-11, Rev.9

Page 3 of 3



